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1. Conducted RF-Measurements 
1.1. RF output Power  
 
 

 
 
 
  

Bluetooth FHSS 
(Mode)

Modulation
(Data Rate)

Channel No.
(Channel Frequency)

Conducted Peak Power
(dBm)

Conducted Peak Power
(mW)

GFSK
( 1 Mbps)

Channel No. 0
(2402 MHz)

1,72 1,486

GFSK
( 1 Mbps)

Channel No. 39
(2441 MHz)

1,69 1,476

GFSK
( 1 Mbps)

Channel No. 78
(2480 MHz)

2,01 1,589

π/4-DQPSK
( 2 Mbps)

Channel No. 0
(2402 MHz)

4,05 2,541

π/4-DQPSK
( 2 Mbps)

Channel No. 39
(2441 MHz)

4,49 2,812

π/4-DQPSK
( 2 Mbps)

Channel No. 78
(2480 MHz)

4,77 2,999

8DPSK
( 3 Mbps)

Channel No. 0
(2402 MHz)

4,3 2,692

8DPSK
( 3 Mbps)

Channel No. 39
(2441 MHz)

4,68 2,938

8DPSK
( 3 Mbps)

Channel No. 78
(2480 MHz)

5,08 3,221

20.97 125Conducted Peak Power Limits

Bluetooth FHSS 
(BR Mode)

Bluetooth FHSS 
(EDR Mode)

Conducted Peak Power Measurements for Bluetooth FHSS (BR & EDR) Modes



Annex 1 to Test Report 17-1-0065901T59a, Page 4 of 85   
 

CETECOM_TR17-1-0065901T59a-A1 

1.2. Peak Output Power  

 
1.2.1. DH1 | GFSK 1Mbps | Lowest Channel 00 (2402 MHz) 
 
 
 
 

 
1.2.2. DH1 | GFSK 1Mbps | Middle Channel 39 (2441 MHz) 
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1.2.3. DH1 | GFSK 1Mbps | Middle Channel 78 (2480 MHz) 
 
 
 
 

 
1.2.4. 2-DH5 | π/4-DQPSK 3Mbps | Ch 00 (2402 MHz) 
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1.2.5. 2-DH5 | π/4-DQPSK 3Mbps | Ch 39 (2441 MHz) 
 
 
 
 

 
1.2.6. 2-DH5 | π/4-DQPSK 3Mbps | Ch 78 (2480 MHz) 
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1.2.7. 3-DH3 | 8-DQPSK 3Mbps | Ch 00 (2402 MHz) 

 
1.2.8. 3-DH3 | 8-DQPSK 3Mbps | Ch 39 (2441 MHz) 
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1.2.9. 3-DH3 | 8-DQPSK 3Mbps | Ch 78 (2480 MHz) 
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1.3. 20 dB Bandwidth  
 
1.3.1. DH1 | GFSK 1Mbps | Lowest Channel 0 (2402 MHz) 
 

Emission Bandwidth 20 dB (2402 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm) 

Result 

2402.000000 0.950000 --- --- 2401.520000 2402.470000 -18.1 PASS 

 
 Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40100 GHz 2.40100 GHz 
Stop Frequency 2.40300 GHz 2.40300 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.06 dB 0.50 dB 

 
  

-70

   

-60

   

-50

   

-40

   

-30

   

-20

2401    2401,5    2402    2402,5    2403

Le
ve

l i
n 

dB
m

Frequency in MHz

950.000 kHz



Annex 1 to Test Report 17-1-0065901T59a, Page 10 of 85   
 

CETECOM_TR17-1-0065901T59a-A1 

1.3.2. DH1 | GFSK 1Mbps | Lowest Channel 39 (2441 MHz) 
 

Emission Bandwidth 20 dB (2441 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge 
Right 
(MHz) 

Max Level 
(dBm) Result 

2441.000000 0.950000 --- --- 2440.520000 2441.470000 -18.0 PASS 
 

 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44000 GHz 2.44000 GHz 
Stop Frequency 2.44200 GHz 2.44200 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.04 dB 0.50 dB 
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1.3.3. DH1 | GFSK 1Mbps | Middle Channel 78 (2480 MHz) 
 

Emission Bandwidth 20 dB (2480 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm) 

Result 

2480.000000 0.950000 --- --- 2479.520000 2480.470000 -17.9 PASS 
 

 
 Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.47900 GHz 2.47900 GHz 
Stop Frequency 2.48100 GHz 2.48100 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.04 dB 0.50 dB 
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1.3.4. 2-DH5 | π/4-DQPSK 3Mbps | Ch 01 (2402 MHz) 
 

Emission Bandwidth 20 dB (2402 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm
 

Result 

2402.000000 1.340000 --- --- 2401.320000 2402.660000 -17.5 PASS 
 

 
  
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40100 GHz 2.40100 GHz 
Stop Frequency 2.40300 GHz 2.40300 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.14 dB 0.50 dB 
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1.3.5. 2-DH5 | π/4-DQPSK 3Mbps | Ch 39 (2441 MHz) 
 

Emission Bandwidth 20 dB (2441 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm) 

Result Result 

2441.000000 1.330000 --- --- 2440.330000 2441.660000 -17.5 PASS PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44000 GHz 2.44000 GHz 
Stop Frequency 2.44200 GHz 2.44200 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 7 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.06 dB 0.50 dB 
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1.3.6. 2-DH5 | π/4-DQPSK 3Mbps | Ch  (2462 MHz) 
 

Emission Bandwidth 20 dB (2480 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm) 

Result 

2480.000000 1.320000 --- --- 2479.340000 2480.660000 -17.5 PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.47900 GHz 2.47900 GHz 
Stop Frequency 2.48100 GHz 2.48100 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.14 dB 0.50 dB 
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1.3.7. 3-DH3 | 8-DQPSK 3Mbps | Ch 01 (2402 MHz) 
 

Emission Bandwidth 20 dB (2402 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm) 

Result 

2402.000000 1.280000 --- --- 2401.340000 2402.620000 -16.1 PASS 

 
  
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40100 GHz 2.40100 GHz 
Stop Frequency 2.40300 GHz 2.40300 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 9 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.06 dB 0.50 dB 
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1.3.8. 3-DH3 | 8-DQPSK 3Mbps | Ch 39 (2441 MHz) 
 

Emission Bandwidth 20 dB (2441 MHz; 2,000 dBm; 1 MHz; Test Mode) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44000 GHz 2.44000 GHz 
Stop Frequency 2.44200 GHz 2.44200 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.11 dB 0.50 dB 
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(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm) 

Result 

2441.000000 1.280000 --- --- 2440.340000 2441.620000 -16.1 PASS 
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1.3.9. 3-DH3 | 8-DQPSK 3Mbps | Ch 78 (2480 MHz) 
 

Emission Bandwidth 20 dB (2480 MHz; 2,000 dBm; 1 MHz; Test Mode) 
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
20 dB Bandwidth 

DUT Frequency 
(MHz) 

Bandwidth 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Band Edge Left 
(MHz) 

Band Edge Right 
(MHz) 

Max 
Level 
(dBm) 

Result 

2480.000000 1.280000 --- --- 2479.340000 2480.620000 -16.2 PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.47900 GHz 2.47900 GHz 
Stop Frequency 2.48100 GHz 2.48100 GHz 
Span 2.000 MHz 2.000 MHz 
RBW 10.000 kHz ~ 10.000 kHz 
VBW 30.000 kHz >= 30.000 kHz 
SweepPoints 201 ~ 200 
Sweeptime 80.000 ms AUTO 
Reference Level -20.000 dBm -20.000 dBm 
Attenuation 5.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.03 dB 0.50 dB 
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1.4. Carrier Frequency Separation (Hopping)  
 
1.4.1. DH1 | GFSK 1Mbps | Lowest, Middle and  Highest Channel  (2402, 2442 and 2480 MHz) 
 
Carrier Frequency Separation (2440 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2440.000000 1.012987 0.666667 --- 2439.974026 2440.987013 PASS 
 

 
  
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.43900 GHz 2.43900 GHz 
Stop Frequency 2.44200 GHz 2.44200 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 14 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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Carrier Frequency Separation (2441 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2441.000000 1.012987 0.666667 --- 2440.974026 2441.987013 PASS 
 

 
  
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44000 GHz 2.44000 GHz 
Stop Frequency 2.44300 GHz 2.44300 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 14 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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Carrier Frequency Separation (2442 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2442.000000 1.012987 0.666667 --- 2441.974026 2442.987013 PASS 
 

 
  
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44100 GHz 2.44100 GHz 
Stop Frequency 2.44400 GHz 2.44400 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 15 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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1.4.2. 2-DH5 | π/4-DQPSK 3Mbps | Lowest, Middle and Highest Channel  (2402, 2442 and 2480 MHz) 
 
 

Carrier Frequency Separation (2440 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2440.000000 1.071429 0.666667 --- 2439.935065 2441.006494 PASS 
 

 
  
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.43900 GHz 2.43900 GHz 
Stop Frequency 2.44200 GHz 2.44200 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 24 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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Carrier Frequency Separation (2441 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2441.000000 0.935065 0.666667 --- 2440.974026 2441.909091 PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44000 GHz 2.44000 GHz 
Stop Frequency 2.44300 GHz 2.44300 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 30 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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Carrier Frequency Separation (2442 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2442.000000 0.954545 0.666667 --- 2441.935065 2442.889610 PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44100 GHz 2.44100 GHz 
Stop Frequency 2.44400 GHz 2.44400 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 18 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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1.4.3. 3-DH 31 | 8-DQPSK 3Mbps | Lowest, Middle and Highest Channel  (2402, 2442 and 2480 MHz) 
 
 

Carrier Frequency Separation (2440 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2440.000000 0.993507 0.666667 --- 2439.993506 2440.987013 PASS 
 

 
  
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.43900 GHz 2.43900 GHz 
Stop Frequency 2.44200 GHz 2.44200 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 25 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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Carrier Frequency Separation (2441 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2441.000000 0.974026 0.666667 --- 2441.032468 2442.006494 PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44000 GHz 2.44000 GHz 
Stop Frequency 2.44300 GHz 2.44300 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 17 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 

 
  

   

-20

   

-10

   

0

   

10

   

20

2440    2440,5    2441    2441,5    2442    2442,5    2443

Le
ve

l i
n 

dB
m

Frequency in MHz

974.026 kHz



Annex 1 to Test Report 17-1-0065901T59a, Page 26 of 85   
 

CETECOM_TR17-1-0065901T59a-A1 

Carrier Frequency Separation (2442 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Frequency 
Separation 
(MHz) 

Limit Min 
(MHz) 

Limit Max 
(MHz) 

Center Frequency 
low Channel 
(MHz) 

Center Frequency 
high Channel 
(MHz) 

Result 

2442.000000 1.012987 0.666667 --- 2441.974026 2442.987013 PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.44100 GHz 2.44100 GHz 
Stop Frequency 2.44400 GHz 2.44400 GHz 
Span 3.000 MHz 3.000 MHz 
RBW 300.000 kHz <= 300.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 155 ~ 10 
Sweeptime 2.500 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 200 200 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 18 / max. 150 max. 150 
Stable 10 / 10 10 
Max Stable Difference 0.00 dB 0.30 dB 
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1.5. 99% Occupied Bandwidth  
 

 
Plot 1: 99%BW_BT_DH1_ch00 

 

 
Plot 2: 99%BW_BT_DH1_ch39 
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Plot 3: 99%BW_BT_DH1_ch78 

 
 

 
Plot 4: 99%BW_BT_2-DH5_ch00 
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Plot 5: 99%BW_BT_2-DH5_ch39 

 

 
Plot 6: 99%BW_BT_2-DH5_ch78 
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Plot 7: 99%BW_BT_3-DH3_ch00 

 

 
Plot 8: 99%BW_BT_3-DH3_ch39 
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Plot 9: 99%BW_BT_3-DH3_ch78 
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1.6. 20dBc Emissions (hopping mode off)  

 
Plot 10: 20dBc Ref | DH1 | GFSK | Ch 0 (2402 MHz) 

 

 
Plot 11: 20dBc | 0.15-30MHz || DH1 | GFSK | Ch 0 (2402 MHz) 
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Plot 12: 20dBc | 30MHz-2.8GHz | | DH1 | GFSK | Ch 0 (2402 MHz) 

 
 

 
Plot 13: 20dBc | 2.8-25GHz | | DH1 | GFSK | Ch 0 (2402 MHz) 

 
 

Ref  20 dBm Att  30 dB*
*

Offset  10 dB

 A 

LVL

TDF

RBW 100 kHz
VBW 300 kHz
SWT 280 ms

*

Start 30 MHz Stop 2.8 GHz277 MHz/

3DB

 

1 PK
VIEW

-50

-40

-30

-20

-10

0

10

20

1

Marker 1 [T1 ]
           -0.21 dBm
     2.401951000 GHz

2

Marker 2 [T1 ]
          -33.79 dBm
     2.627983000 GHz

D1 -20.06 dBm

F1
F2

   

Ref  20 dBm Att  30 dB*
*

Offset  10 dB

 A 

LVL

TDF

RBW 100 kHz
VBW 300 kHz
SWT 2.25 s

*

Start 2.8 GHz Stop 25 GHz2.22 GHz/

3DB

 

1 PK
VIEW

-50

-40

-30

-20

-10

0

10

20

1

Marker 1 [T1 ]
          -31.62 dBm
    24.189700000 GHz

2

Marker 2 [T1 ]
          -32.47 dBm
    14.910100000 GHz

D1 -20.06 dBm

←F1
←F2

   



Annex 1 to Test Report 17-1-0065901T59a, Page 34 of 85   
 

CETECOM_TR17-1-0065901T59a-A1 

 
Plot 14: 20dBc Ref | 2-DH5 | pi/4 DQPSK | Ch 39 (2441 MHz) 

 
 

 
 

Plot 15: 20dBc | 0.15-30MHz | 2-DH5 | pi/4 DQPSK | Ch 39 (2441 MHz) 
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Plot 16: 20dBc | 30MHz-2.8GHz | 2-DH5 | pi/4 DQPSK | Ch 39 (2441 MHz) 

 

 
Plot 17: 20dBc | 2.8-25GHz | 2-DH5 | pi/4 DQPSK | Ch 39 (2441 MHz) 
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Plot 18: 20dBc Ref | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 

 

 
Plot 19: 20dBc | 0.15-30MHz | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 
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Plot 20: 20dBc | 30MHz-2.8GHz | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 

 

 
Plot 21: 20dBc | 2.8-25GHz | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 
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1.7. 20 dBc Emissions (hopping mode off) 
 
 

 
Plot 22: 20dBc Ref | DH1 | GFSK | Ch 0 (2402 MHz) 

 

 
Plot 23: 20dBc | 0.15-30MHz || DH1 | GFSK | Ch 0 (2402 MHz) 
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Plot 24: 20dBc | 30MHz-2.8GHz | | DH1 | GFSK | Ch 0 (2402 MHz) 
 

 
 

Plot 25: 20dBc | 2.8-25GHz | | DH1 | GFSK | Ch 0 (2402 MHz) 
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Plot 26: 20dBc Ref | 2-DH5 | pi/4 DQPSK | Ch 39 (2442 MHz) 
 
 
 

 
Plot 27: 20dBc | 0.15-30MHz | 2-DH5 | pi/4 DQPSK | Ch 39 (2442 MHz) 

 
 

Att  30 dB

 A 

RBW 100 kHz
VBW 300 kHz
SWT 15 ms*

*

*

Offset  10 dB

Ref  40 dBm

LVL

TDF

Center 2.441 GHz Span 120 MHz12 MHz/

3DB

 

1 PK
VIEW

-30

-20

-10

0

10

20

30

40

1

Marker 1 [T1 ]
           -0.19 dBm
     2.414076923 GHz

F1
F2

D1 -20.19 dBm

   

Att  30 dB

 A 

*

Offset  10 dB

Ref  40 dBm

LVL

TDF

2.985 MHz/Start 150 kHz Stop 30 MHz

*

*

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

3DB

 

1 PK
VIEW

-30

-20

-10

0

10

20

30

40

1

Marker 1 [T1 ]
          -26.83 dBm
    24.737980769 MHz

2

Marker 2 [T1 ]
          -26.92 dBm
    17.036298077 MHz

D1 -20.19 dBm

F1→
F2→

   



Annex 1 to Test Report 17-1-0065901T59a, Page 41 of 85   
 

CETECOM_TR17-1-0065901T59a-A1 

 
 
 

 
 

Plot 28: 20dBc | 30MHz-2.8GHz | 2-DH5 | pi/4 DQPSK | Ch 39 (2442 MHz) 
 

 
Plot 29: 20dBc | 2.8-25GHz | 2-DH5 | pi/4 DQPSK | Ch 39 (2442 MHz) 
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Plot 30: 20dBc Ref | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 

 
Plot 31: 20dBc | 0.15-30MHz | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 
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Plot 32: 20dBc | 30MHz-2.8GHz | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 

 
 
 
 
 
 
 

 
Plot 33: 20dBc | 2.8-25GHz | 3-DH3 | 8 DQPSK | Ch 78 (2480 MHz) 
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1.8. Channel Occupancy  
 
1.8.1. DH1 | GFSK 1Mbps | Lowest, Middle and  Highest Channel  (2402, 2442 and 2480 MHz) 
 
Time of Channel Occupancy (2402 MHz; 2,000 dBm; 1 MHz) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) 

Result 

2402.000000 0.004 400.000 0.000 -18.0 PASS 
 

 
  
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.40200 GHz 2.40200 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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Time of Channel Occupancy (2441 MHz; 2,000 dBm; 1 MHz) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) 

Result 

2441.000000 0.023 400.000 0.000 -18.0 PASS 
 

 
  
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.44100 GHz 2.44100 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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Time of Channel Occupancy (2480 MHz; 2,000 dBm; 1 MHz) 
 
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) 

Result 

2480.000000 0.014 400.000 0.000 -18.0 PASS 
 

 
  
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.48000 GHz 2.48000 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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1.8.2. 2-DH5 | π/4-DQPSK 3Mbps | Lowest, Middle and Highest Channel  (2402, 2442 and 2480 MHz) 
 

Time of Channel Occupancy (2402 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) 

Result 

2402.000000 0.309 400.000 0.000 -18.0 PASS 
 

 
 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.40200 GHz 2.40200 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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Time of Channel Occupancy (2441 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) 

Result 

2441.000000 0.005 400.000 0.000 -18.0 PASS 
 

 
 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.44100 GHz 2.44100 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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Time of Channel Occupancy (2480 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) 

Result 

2480.000000 0.038 400.000 0.000 -18.0 PASS 
 

 
  
 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.48000 GHz 2.48000 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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1.8.3. 3-DH3 | 8-DQPSK 3Mbps | Lowest, Middle and Highest Channel  (2402, 2442 and 2480 MHz) 
 
Time of Channel Occupancy (2402 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) 

Result 

2402.000000 0.016 400.000 0.000 -18.0 PASS 
 

 
 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.40200 GHz 2.40200 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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Time of Channel Occupancy (2441 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) Result 

2441.000000 0.009 400.000 0.000 -18.0 PASS 
 

 
  
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.44100 GHz 2.44100 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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Time of Channel Occupancy (2480 MHz; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI C63.10 
  
 
Result 

DUT Frequency 
(MHz) 

Time 
(ms) 

Limit 
Max 
(ms) 

Limit 
Min 
(ms) 

Threshold 
(dBm) Result 

2480.000000 0.100 400.000 0.000 -18.0 PASS 
 

 
 
Measurement 

Setting Instrument 
Value 

Target Value 

Center Frequency 2.48000 GHz 2.48000 GHz 
Span ZeroSpan ZeroSpan 
RBW 500.000 kHz ~ 500.000 kHz 
VBW 1.000 MHz ~ 1.500 MHz 
SweepPoints 30001 ~ 30001 
Sweeptime 1.200 s 1.200 s 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 0.000 dB 0.000 dB 
Detector MaxPeak MaxPeak 
SweepCount 1 1 
Filter Channel Channel 
Trace Mode Clear Write Clear Write 
Sweeptype Sweep AUTO 
Preamp off off 
Trigger External External 
Trigger Offset 0.000 ms 0.000 ms 
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1.9. Number of hopping frequencies  
 
1.9.1. DH1 | GFSK 1Mbps | Hopping mode 
 
Hopping Frequencies (frequency independent; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI 
C63.10 
  
 
Channels 

Channels Limit 
Min 

Limit 
Max 

Result 

79 15 --- PASS 
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Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40000 GHz 2.40000 GHz 
Stop Frequency 2.48350 GHz 2.48350 GHz 
Span 83.500 MHz 83.500 MHz 
RBW 200.000 kHz <= 299.000 kHz 
VBW 200.000 kHz >= 200.000 kHz 
SweepPoints 401 ~ 418 
Sweeptime 10.000 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 60 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.36 dB 0.50 dB 
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1.9.2. 2-DH5 | π/4-DQPSK 3Mbps | Hopping mode 
 
Hopping Frequencies (frequency independent; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI 
C63.10 
  
 
Channels 

Channels Limit 
Min 

Limit 
Max 

Result 

79 15 --- PASS 
 

 
  
Sequence 
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Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40000 GHz 2.40000 GHz 
Stop Frequency 2.48350 GHz 2.48350 GHz 
Span 83.500 MHz 83.500 MHz 
RBW 200.000 kHz <= 299.000 kHz 
VBW 200.000 kHz >= 200.000 kHz 
SweepPoints 401 ~ 418 
Sweeptime 10.000 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 55 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.10 dB 0.50 dB 
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1.9.3. 3-DH3 | 8-DQPSK 3Mbps | Hopping mode 
 
Hopping Frequencies (frequency independent; 2,000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v03r05 and ANSI 
C63.10 
  
 
Channels 

Channels Limit 
Min 

Limit 
Max 

Result 

79 15 --- PASS 
 

 
  
Sequence 
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Measurement 

Setting Instrument 
Value 

Target Value 

Start Frequency 2.40000 GHz 2.40000 GHz 
Stop Frequency 2.48350 GHz 2.48350 GHz 
Span 83.500 MHz 83.500 MHz 
RBW 200.000 kHz <= 299.000 kHz 
VBW 200.000 kHz >= 200.000 kHz 
SweepPoints 401 ~ 418 
Sweeptime 10.000 ms AUTO 
Reference Level 0.000 dBm 0.000 dBm 
Attenuation 25.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 72 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.36 dB 0.50 dB 
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2. Radiated Field Strength Measurements 
2.1. Radiated Field Strength Emissions – 9 kHz to 30 MHz 

2.01a_BT_DH1_GFSK_Ch00_standing 
 
Common Information 

Test Description: Magnetic Fieldstrength Measurement related to 3 m distance 
Operating Conditions: Semi Anechoic Room (SAR); CETECOM GmbH Essen 
Test Standard: FCC 15.247 
Antenna polarisation: horizontal/vertical 
Operator mode: TX Modulated 
Operation Name: SLo 
Comment: Mode: DH1 | Data Rate: GFSK 1Mbps |  Channel: 00 
Comment 2: DUT standing 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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2.01b_BT_DH1_GFSK_Ch00_laying 
 
Common Information 

Test Description: Magnetic Fieldstrength Measurement related to 3 m distance 
Operating Conditions: Semi Anechoic Room (SAR); CETECOM GmbH Essen 
Test Standard: FCC 15.247 
Antenna polarisation: horizontal/vertical 
Operator mode: TX Modulated 
Operation Name: SLo 
Comment:  Mode: DH1 | Data Rate: GFSK 1Mbps |  Channel: 00 
Comment 2: DUT Laying 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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2.02a_BT_2-DH5_ π/4-DQPSK_Ch39_standing 
 
Common Information 

Test Description: Magnetic Fieldstrength Measurement related to 3 m distance 
Operating Conditions: Semi Anechoic Room (SAR); CETECOM GmbH Essen 
Test Standard: FCC 15.247 
Antenna polarisation: horizontal/vertical 
Operator mode: TX Modulated 
Operation Name: SLo 
Comment: Mode: 2-DH5 | Data Rate: pi/4-DQPSK Mbps |  Channel: 39 
Comment 2: DUT standing 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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2.02b_BT_2-DH5_π/4-DQPSK_Ch39_laying 
 
Common Information 

Test Description: Magnetic Fieldstrength Measurement related to 3 m distance 
Operating Conditions: Semi Anechoic Room (SAR); CETECOM GmbH Essen 
Test Standard: FCC 15.247 
Antenna polarisation: horizontal/vertical 
Operator mode: TX Modulated 
Operation Name: SLo 
Comment:  Mode: 2-DH5 | Data Rate: pi/4-DQPSK Mbps |  Channel: 39 
Comment 2: DUT Laying 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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2.03a_BT_3-DH3_ 8DQPSK_Ch78_standing 
 
Common Information 

Test Description: Magnetic Fieldstrength Measurement related to 3 m distance 
Operating Conditions: Semi Anechoic Room (SAR); CETECOM GmbH Essen 
Test Standard: FCC 15.247 
Antenna polarisation: horizontal/vertical 
Operator mode: TX Modulated 
Operation Name: SLo 
Comment: Mode: 3-DH3 | Data Rate: 8DQPSK 3Mbps |  Channel: 78 
Comment 2: DUT standing 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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2.2. Radiated Field Strength Emissions – 30 MHz to 1 GHz 
 

3.01a_BT_DH1_GFSK_Ch00_standing 
 
Common Information 

Test description: Electric Field Strength Measurement  
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance 
Version of Testsoftware: EMC32 V9.25.0 
Test specification.:  FCC 15.209; RSS-Gen: Issue 3 
Operating Mode: DH1 | GFSK 1Mbps | 00 
Operating conditions: Bluetooth 
Comment 1: standing 
Operator: RIs 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.01b_BT_DH1_GFSK_Ch00_laying 
 
Common Information 

 10.06.2017      Page 1 of  6 
Test description: Electric Field Strength Measurement  
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance 
Version of Testsoftware: EMC32 V9.25.0 
Test specification.:  FCC 15.209; RSS-Gen: Issue 3 
Operating Mode: DH1 | GFSK 1Mbps | 00 
Operating conditions: Bluetooth 
Comment 1: laying 
Operator: SLo 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 

 

 
  

0

   

5

   

10

   

15

   

20

   

25

   

30

   

35

   

40

   

45

   

50

   

55

   

60

30M   50 60   80 100M 200 300 400 500     800 1G

Le
ve

l i
n 

dB
µV

/m

Frequency in Hz

Full Spectrum

FCC15.209

75,240000 MHz
24,452 dBµV/m

31,760000 MHz
31,746 dBµV/m

934,840000 MHz
41,434 dBµV/m



Annex 1 to Test Report 17-1-0065901T59a, Page 66 of 85   
 

CETECOM_TR17-1-0065901T59a-A1 

3.02a_BT_2-DH5_pi´4-DQPSK_Ch39_standing 
 
Common Information 

Test description: Electric Field Strength Measurement  
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance 
Version of Testsoftware: EMC32 V9.25.0 
Test specification.:  FCC 15.209; RSS-Gen: Issue 3 
Operating Mode: 2-DH5 | pi/4-DQPSK 3Mbps| 39 
Operating conditions: Bluetooth 
Comment 1: standing 
Operator: RIs 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.02b_BT_2-DH5_ phi4-DQPSK_Ch39_laying 
 
Common Information 

 10.06.2017      Page 1 of  3 
Test description: Electric Field Strength Measurement  
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance 
Version of Testsoftware: EMC32 V9.25.0 
Test specification.:  FCC 15.209; RSS-Gen: Issue 3 
Operating Mode: 2-DH5 | phi/4-DQPSK 3Mbps| 39 
Operating conditions: Bluetooth 
Comment 1: laying 
Operator: SLo 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.03a_BT_3-DH3_ 8DQPSK_Ch78_standing 
 
Common Information 

Test description: Electric Field Strength Measurement  
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance 
Version of Testsoftware: EMC32 V9.25.0 
Test specification.:  FCC 15.209; RSS-Gen: Issue 3 
Operating Mode: 3-DH3 | 8DQPSK 3Mbps| 78 
Operating conditions: Bluetooth 
Comment 1: standing 
Operator: RIs 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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Final_Result 

Frequency 
(MHz) 

QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margi
n 

(dB) 

Meas. 
Time 
(ms) 

Bandwidth 
(kHz) 

Heigh
t 

(cm) 

Pol Azimut
h 

(deg) 

Corr
. 

(dB) 
30.936000 27.41 40.00 12.59 1000.0 120.000 109.0 V 314.0 21.1 

445.492000 33.24 46.00 12.76 1000.0 120.000 151.0 V 181.0 19.4 
544.492000 29.39 46.00 16.61 1000.0 120.000 252.0 V 167.0 21.2 
925.660000 31.57 46.00 14.43 1000.0 120.000 216.0 H 207.0 27.1 
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3.03b_BT_3-DH3_ 8DQPSK_Ch78_laying 
 
Common Information 

 10.06.2017      Page 1 of  3 
Test description: Electric Field Strength Measurement  
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance 
Version of Testsoftware: EMC32 V9.25.0 
Test specification.:  FCC 15.209; RSS-Gen: Issue 3 
Operating Mode: 3-DH3 | 8DQPSK 3Mbps| 78 
Operating conditions: Bluetooth 
Comment 1: laying 
Operator: SLo 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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2.3. Radiated Field Strength Emissions – 1 GHz to 18 GHz 
4.01_BT_DH1_GFSK_Ch00 

 
Common Information 

Test Description: Radiated field strength emission in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
Operation mode: TX, continuous 
Operator Name: RIs 
Comment: Channel 0 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

2869.600000 39.66 --- 74.00 34.34 100.0 1000.000 
2869.600000 --- 27.39 54.00 26.61 100.0 1000.000 
2895.200000 --- 27.06 54.00 26.94 100.0 1000.000 
2895.200000 38.61 --- 74.00 35.39 100.0 1000.000 
4774.800000 44.22 --- 74.00 29.78 100.0 1000.000 
4774.800000 --- 31.95 54.00 22.05 100.0 1000.000 

 
(continuation of the "Final_Result" table from column  16 ...) 
 

Frequency 
(MHz) 

Height 
(cm) Pol Azimuth 

(deg) 
Elevation 

(deg) 
Corr. 
(dB) 

2869.600000 155.0 H 202.0 90.0 -0.7 
2869.600000 155.0 H 218.0 90.0 -0.7 
2895.200000 155.0 H 129.0 90.0 -0.9 
2895.200000 155.0 H 103.0 0.0 -0.9 
4774.800000 155.0 H 90.0 0.0 4.8 
4774.800000 155.0 H 3.0 90.0 4.8 
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4.02_BT_2-DH5_pi´4-DQPSK_Ch39 
 
Common Information 

Test Description: Radiated field strength emission in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
Operation mode: 2-DH5 | pi/4-DQPSK 3Mbps| 39 
Operator Name: RIs 
Comment:  

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Meas. Time 
(ms) 

2824.800000 --- 27.58 54.00 26.42 100.0 
2824.800000 40.53 --- 74.00 33.47 100.0 
2852.000000 --- 27.32 54.00 26.68 100.0 
2852.000000 39.96 --- 74.00 34.04 100.0 
4709.600000 43.90 --- 74.00 30.10 100.0 
4714.400000 --- 33.19 54.00 20.81 100.0 

 
(continuation of the "Final_Result" table from column  16 ...) 
 

Frequency 
(MHz) 

Bandwidth 
(kHz) 

Height 
(cm) Pol Azimuth 

(deg) 
Elevation 

(deg) 
Corr. 
(dB) 

2824.800000 1000.000 155.0 V 115.0 90.0 -0.3 
2824.800000 1000.000 155.0 H 78.0 90.0 -0.3 
2852.000000 1000.000 155.0 V 256.0 90.0 -0.4 
2852.000000 1000.000 155.0 H 262.0 0.0 -0.4 
4709.600000 1000.000 155.0 V 247.0 90.0 4.2 
4714.400000 1000.000 155.0 V 346.0 90.0 4.3 
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4.03_BT_3-DH3_ 8DQPSK_Ch78 
 
Common Information 

Test Description: Radiated field strength emission in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
Operation mode: 3-DH3 | 8-DQPSK 3Mbps| 78 
Operator Name: HEl 
Comment: channel 78 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m

) 

Average 
(dBµV/m

) 

Limit 
(dBµV/m

) 

Margi
n 

(dB) 

Meas
. 

Time 
( ) 

Bandwidt
h 

(kHz) 

Heigh
t 

(cm) 

Pol Azimut
h 

(deg) 

Elevatio
n 

(deg) 
2334.800000 56.46 --- 74.00 17.54 100.0 1000.000 155.0 H 315.0 0.0 
2497.200000 --- 45.07 54.00 8.93 100.0 1000.000 155.0 V 4.0 90.0 
2780.400000 58.39 --- 74.00 15.61 100.0 1000.000 155.0 V 119.0 90.0 
2800.000000 --- 46.62 54.00 7.38 100.0 1000.000 155.0 V 284.0 90.0 

 
(continuation of the "Final_Result" table from column  16 ...) 
 

Frequency 
(MHz) 

Corr
. 

 

Comment 

2334.800000 35.7 08:52:48 - 09.06.2017 
2497.200000 35.6 08:57:14 - 09.06.2017 
2780.400000 37.9 08:54:33 - 09.06.2017 
2800.000000 38.1 08:55:48 - 09.06.2017 
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2.4. Radiated Field Strength Emissions – 18 GHz to 25 GHz 
 

 4.01b_BT_DH1_GFSK_Ch00 
 
Common Information 

Test Description: Radiated field strength emission in 1m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247, 15.205&15.209 Intentional Radiator 
Antenna polarisation: horizontal/vertical 
Distance correction factor 3 to 1m: -10.5 dB applying to measurement results 
SW-Version: EMC32 V8.53.0 
Operation mode: TX mode continuous 
Operator Name: TFr 
Comment: DH1 | GFSK 1Mbps | 00 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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 4.02b_BT_2-DH5_ pi-4-DQPSK_Ch39 
 
Common Information 

Test Description: Radiated field strength emission in 1m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247, 15.205&15.209 Intentional Radiator 
Antenna polarisation: horizontal/vertical 
Distance correction factor 3 to 1m: -10.5 dB applying to measurement results 
SW-Version: EMC32 V8.53.0 
Operation mode: TX mode continuous 
Operator Name: TFr 
Comment: 2-DH5 | ?/4-DQPSK 3Mbps| 39 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 

 

 
 
  

10
   
15
   

20
   

25
   

30
   

35
   

40
   

45
   

50
   

55
   

60
   

65
   

70
   

75
   

80

18    19    20    21    22    23    24    25

Le
ve

l i
n 

dB
µV

/m

Frequency in GHz

EMI Scan_18_25GHz_Pre

FCC15.209 PK

FCC15.209 AV



Annex 1 to Test Report 17-1-0065901T59a, Page 79 of 85   
 

CETECOM_TR17-1-0065901T59a-A1 

 4.03b_BT_3-DH3_ 8DQPSK_Ch78 
 
Common Information 

Test Description: Radiated field strength emission in 1m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247, 15.205&15.209 Intentional Radiator 
Antenna polarisation: horizontal/vertical 
Distance correction factor 3 to 1m: -10.5 dB applying to measurement results 
SW-Version: EMC32 V8.53.0 
Operation mode: TX mode continuous 
Operator Nanme: TFr 
Comment: 3-DH3 | 8DQPSK 3Mbps| 78 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3. Radiated Band-Edge Measurements 
3.1. BR Mode-GFSK-Low Channel 2402 MHz (2.4 GHz ISM: left band edge) 

 9.01_BE_BT_DH1_GFSK_Ch00 
 
Common Information 

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
        
Operation mode: TX, continuous 
Operator Name: Lor 
Comment: Channel no. low/high 
Comment2: Modulation Type: GFSK Data Rate: 1 Mbps 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.2. BR Mode-GFSK-High Channel 2480 MHz ( 2.4 GHz ISM: right band edge) 
 9.02_BE_BT_DH1_GFSK_Ch78 

 
Common Information 

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
        
Operation mode: TX, continuous 
Operator Name: KIv 
Comment: Channel no. 78 
Comment2: DH1 | GFSK 1Mbps | 78 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.3. EDR Mode-π/4 DQPSK-Low Channel 2402 MHz (2.4 GHz ISM: left band edge) 
 9.03_BE_BT_2DH5_pi-4-QPSK_Ch00 

 
Common Information 

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
        
Operation mode: TX, continuous 
Operator Name: KIv 
Comment: Channel no. 00 
Comment2: Modulation Type: pi-4_DQPSK Data Rate: 2DH5 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.4. EDR Mode-π/4 DQPSK -High Channel 2480 MHz ( 2.4 GHz ISM: right band edge) 
 

 9.04_BE_BT_2DH5_ pi-4_DQPSK_Ch78 
 
Common Information 

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
        
Operation mode: TX, continuous 
Operator Name: KIv 
Comment: Channel no. 78 
Comment2: Modulation Type: pi-4-DQPSK Data Rate: 2-DH5 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.5. EDR Mode-8DPSK-Low Channel 2402 MHz (2.4 GHz ISM: left band edge) 
 

 9.05_BT_3-DH3_ 8DQPSK_Ch00 
 
Common Information 

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
        
Operation mode: TX, continuous 
Operator Name: KIv 
Comment: Channel no. 00 
Comment2: Modulation Type: pi-8_DQPSK Data Rate: 3DH3 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 
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3.6. EDR Mode-8DPSK-High Channel 2480 MHz ( 2.4 GHz ISM: right band edge) 
 

  9.06_BE_BT_3-DH3_ 8DQPSK_Ch78 
 
Common Information 

Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: CETECOM GmbH Essen 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 4 
Antenna polarisation: horizontal/vertical 
        
Operation mode: TX, continuous 
Operator Name: KIv 
Comment: Channel no. 78 
Comment2: Modulation Type: 8-DQPSK Data Rate:3-DH3 

 
EUT Information 

Manufacturer: Robert Bosch Car Multimedia GmbH 
Model: AIVIP32R0 
Type: - 
----------------------------------------- --------------------------------------------- 
EUT: - 
HW version: 001 
SW version: X128 
SVN: - 
Config: - 
Serial number: 0003629 
Connected Interfaces: - 
Power Supply: 15VDC 
Comments: - 

 

 
 

30
   

35
   

40
   

45
   

50
   

55
   

60
   

65
   

70
   

75
   

80
   

85
   

90
   

95
   

100
   

105
   

110

2482    2483    2484    2485    2486

Le
ve

l i
n 

dB
µV

/m

Frequency in MHz

FCC15_209_PK

FCC15_209_AV

ISM_2.4GHz

2,483500006 GHz
58,500 dBµV/m

2,483500000 GHz
46,101 dBµV/m


	Conducted RF-Measurements
	RF output Power
	Peak Output Power
	20 dB Bandwidth
	Carrier Frequency Separation (Hopping)
	99% Occupied Bandwidth
	20dBc Emissions (hopping mode off)
	20 dBc Emissions (hopping mode off)
	Channel Occupancy
	Number of hopping frequencies

	Radiated Field Strength Measurements
	Radiated Field Strength Emissions – 9 kHz to 30 MHz
	Radiated Field Strength Emissions – 30 MHz to 1 GHz
	Radiated Field Strength Emissions – 1 GHz to 18 GHz
	Radiated Field Strength Emissions – 18 GHz to 25 GHz

	Radiated Band-Edge Measurements
	BR Mode-GFSK-Low Channel 2402 MHz (2.4 GHz ISM: left band edge)
	BR Mode-GFSK-High Channel 2480 MHz ( 2.4 GHz ISM: right band edge)
	EDR Mode-π/4 DQPSK-Low Channel 2402 MHz (2.4 GHz ISM: left band edge)
	EDR Mode-π/4 DQPSK -High Channel 2480 MHz ( 2.4 GHz ISM: right band edge)
	EDR Mode-8DPSK-Low Channel 2402 MHz (2.4 GHz ISM: left band edge)
	EDR Mode-8DPSK-High Channel 2480 MHz ( 2.4 GHz ISM: right band edge)


